FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.159 0.5 PASS
11B 2437 Antl 9.159 0.5 PASS
11B 2462 Antl 9.155 0.5 PASS
11G 2412 Antl 16.42 0.5 PASS
11G 2437 Antl 16.41 0.5 PASS
11G 2462 Antl 16.41 0.5 PASS

11IN20SISO 2412 Antl 17.62 0.5 PASS

11N20SISO 2437 Antl 17.64 0.5 PASS
11N20SISO 2462 Antl 17.63 0.5 PASS
11N40SISO 2422 Antl 36.40 0.5 PASS
11N40SISO 2437 Antl 36.39 0.5 PASS
11N40SISO 2452 Antl 36.37 0.5 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

6dB Bandwidth_11B 2412 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:06:37 PMDec 11, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41149 GHz
Ref Offset 7.01 dB
10dBidiv Ref 20.00 dBm 5.4059 dBm
Log 1
o M Center Freq||
00 /JUW W»ﬂ“ﬂ\ 2.412000000 GHz
-10.0 W 7
-20.0 P/J \\'\\'\
-30.0
-40.0 P2l M, Ay
ARV
-50.0
-50.0
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 22.0dBm
12.536 MHz Freq Offset
Transmit Freq Error -3.138 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.159 MHz x dB -6.00 dB

MSG

6dB Bandwidth_11B_2437_Antl

Agilent Spectrum Analyzer - Occupied BW
I RL S0Q  AC

ALIGN AUTO

ISTATUS

04:02:02 PMDec 11, 2017

] RF
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43649 GHz
Ref Offset 7.01 dB
10 dBidiv Ref 20.00 dBm 4.8917 dBm
og
1
00 ’ Center Freq||
0.0 /JUWM’“"L WU&UW 2.437000000 GHz
-10.0
¥ 7
-20.0 "/J \"
300 J‘/ \\q
-40.0 A VM"V Fnt N mvu\\
-50.0 WW
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 21.5 dBm
12.498 MHz Freqoftset
Transmit Freq Error 3.631 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.159 MHz x dB -6.00 dB

MSG

ISTATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

6dB Bandwidth_11B_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF 506 AC SEMSEPULSE ALIGH AUTO 04:10:53 PMDec 11, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46149 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm 4.9214 dBm
og
1
oo ’ Center Freq||
0.0 /NWM f"""”‘““JLﬂu_\ 2.462000000 GHz
-10.0 # W 7
N N,
-20.0
-30.0 }‘/J \-\'\_
Rl aarasvre \m“’“'uf"\m»«
-60.0
-60.0
-70.0
Center 2462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 21.6 dBm
12.519 MHz Freqoftset
Transmit Freq Error -20.474 kHz OBW Power 99.00 % 0Hz
X dB Bandwidth 9.155 MHz X dB -6.00 dB
MSG STATUS

6dB Bandwidth_11G_2412_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:13:53 PMDec 11, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:> 11
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41287 GHz
Ref Offset 7.01 dB
10d3aiv___Ref 20.00 dBm -2.7139 dBm
og
0o 1 Center Freq||
0.00 ‘ 2.412000000 GHz
00 NMNWMWWNwN
-20.0 ’JJ 11
- Wf“’f/ N,
400 A B TV
-50.0
-60.0
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3.000000 MHz
Auto Man
Occupied Bandwidth Total Power 17.0 dBm
16.384 MHz Freq Offset
Transmit Freq Error -9.032 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 16.42 MHz xdB -6.00 dB

MSG

ISTATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

6dB Bandwidth_11G_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 04:16:27 PMDec 11, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.4379 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -2.4751 dBm
og
oo ’1 Center Freq||
0o 2.437000000 GHz
m WWM W%M
-20.0 L\“.
300 /_J‘\("Jf h\‘\m‘
-40.0 firmpdhy
-A0.0 e W"‘N"F"‘%\,
-60.0
-70.0
Center 2437 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 16.9 dBm
16.384 MHz Freqoftset
Transmit Freq Error -1.278 kHz OBW Power 99.00 % OHz
X dB Bandwidth 16.41 MHz X dB -6.00 dB
MSG STATUS

6dB Bandwidth_11G_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL FF S0G  AC SEMNSE:PULSE ALIGH AUTO 04:18:16 PMDec 11, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.46263 GHz
Ref Offset 7.01 dB
10dBiaiv___Ref 20.00 dBm -2.5660 dBm
og
na 1 Center Freq||
0.00 [,»wm 2.462000000 GHz
o0 Mﬂwm [ U oo oy |
-20.0 I\H
.
-30.0
-A0.0 | "*‘"/J \\Muu.r\,.
A
-50.0
-50.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3.000000 MHz
Auto Man
Occupied Bandwidth Total Power 17.0 dBm
16.418 MHz Freq Offset
Transmit Freq Error -19.766 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 16.41 MHz xdB -6.00 dB

MSG

ISTATUS




FCC Part 15.247

_Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2412_Antl

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 04:26:54 PMDec 11, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.41137 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -2.4052 dBm
og |
oo 1 Center Freq||
0.00 ’ 2.412000000 GHz
100 Lum b b L P AR il ""‘“"“‘VVM%WW
-20.0 A h
-30.0 Mhrrrrj; \H\
-40.0 fryerstely T b o
-60.0
-60.0
-70.0
Center 2412 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 16.9 dBm
17.567 MHz Freqoftset
Transmit Freq Error 6.357 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.62 MHz x dB -6.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2437_Antl

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:29:14 PMDec 11, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:> 11
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43637 GHz
Ref Offset 7.01 dB
10d3div__Ref 20.00 dBm -2.6046 dBm
og
na 1| Center Freq||
0.oo i 2.437000000 GHz
00 oML e it N PP,
-20.0 ‘f "\‘
300
40,0 pappirandien w-w’f \w
ww
-50.0
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3.000000 MHz
Auto Man
Occupied Bandwidth Total Power 17.0 dBm
17.570 MHz Freq Offset
Transmit Freq Error 8.755 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 17.64 MHz x dB -6.00 dB

MSG

ISTATUS




FCC Part 15.247

_Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2462_Antl

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 04:30:56 PMDec 11, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46137 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -2.5668 dBm
og
oo 1| Center Freq||
0o t 2.462000000 GHz
100 W"‘L““W ™ et U‘“‘MW
-20.0 }/J.f ‘1,‘\1
-30.0
400 ot nm»-f\um'\’lluj \L\\‘w
W
-60.0
-60.0
-70.0
Center 2462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 16.9 dBm
17.565 MHz Freqoftset
Transmit Freq Error 1.377 kHz OBW Power 99.00 % OHz
X dB Bandwidth 17.63 MHz X dB -6.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N40SISO_2422_Antl

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:33:46 PMDec 11, 2017
Icenter Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41984 GHz
Ref Offset 7.01 dB
10dBaiv___Ref 20.00 dBm -6.3778 dBm
og
na Center Freq||
0.00 ’1 2.422000000 GHz
100 eunnil] ot menadeln g Jr“*‘*“"\"'w\r-ﬂ‘ .. i
-20.0
300 ﬂ/f \‘\
400 R -
500 ety
-50.0
-70.0
Center 2.422 GHz Span 60 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms £.000000 MHz
Auto Man
Occupied Bandwidth Total Power 17.0 dBm
35.882 MHz Freq Offset
Transmit Freq Error -2.726 kHz OBW Power 99.00 % 0 Hz
x dB Bandwidth 36.40 MHz x dB -6.00 dB

MSG

ISTATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

6dB Bandwidth_11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 04:37:52 PMDec 11, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44048 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -5.8586 dBm
og
oo Center Freq||
0o f 2.437000000 GHz
100 i ke b o s et ¥ SV
-20.0
300 M;f \\
-40.0 Wnﬂv
500 WWW
-60.0
-70.0
Center 2437 GHz Span 60 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms 6.000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 17.2 dBm
35.884 MHz Freqoftset
Transmit Freq Error -2.333 kHz OBW Power 99.00 % OHz
X dB Bandwidth 36.39 MHz X dB -6.00 dB
MSG STATUS

6dB Bandwidth_11N40SISO_2452_Antl

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0G  AC

SEMSEPULEE]

ALIGN AUTO

04:39:33PMDec 11, 2017

ICenter Freq 2.452000000 GHz Centerrréq: 2.452000000 GHz Radio Std: Nene Frequency
—— Trig:Free Run Avg|Hold: 111
| #IFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 7.01 dB Mkr1 2.4541 GHz
10 dB/div Ref 20.00 dBm -5.7308 dBm
Log
100 ] Center Freq||
0.00 2 2.452000000 GHz,
100 aa st Ik an ety |
200 [ U

MSG

R
500 WM
-50.0
-70.0
Center 2.452 GHz Span 60 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms
Occupied Bandwidth Total Power 17.3 dBm
35.854 MHz
Transmit Freq Error -10.996 kHz OBW Power 99.00 %
x dB Bandwidth 36.37 MHz xdB -6.00 dB

ISTATUS

CF Step
6.000000 MHz,

Auto Man

Freq Offset
0Hz




FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZz] LimitiMHZz] Verdict

3.Maximum peak conducted output power

Test Mode I\IE‘SIAI Ant Power[dBm] Limitf[dBm] | Verdict
11B 2412 Antl 17.94 30 PASS
11B 2437 Antl 17.47 30 PASS
11B 2462 Antl 17.53 30 PASS
11G 2412 Antl 18.39 30 PASS
11G 2437 Antl 18.19 30 PASS
11G 2462 Antl 18.24 30 PASS

11IN20SISO 2412 Antl 18.36 30 PASS

11IN20SISO 2437 Antl 18.41 30 PASS
11IN20SISO 2462 Antl 18.36 30 PASS
11IN40SISO 2422 Antl 18.34 30 PASS
11N40SISO 2437 Antl 18.52 30 PASS
11N40SISO 2452 Antl 18.60 30 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

4.Maximum Peak power spectral density

Test Mode [Test Channel Ant PSD[dBm/MHZ] Limitf[dBm/MHz] | Verdict
11B 2412 Antl -0.003 8.00 PASS
11B 2437 Antl -0.405 8.00 PASS
11B 2462 Antl -0.388 8.00 PASS
11G 2412 Antl -5.316 8.00 PASS
11G 2437 Antl -5.525 8.00 PASS
11G 2462 Antl -5.621 8.00 PASS

11IN20SISO 2412 Antl -4.657 8.00 PASS
11IN20SISO 2437 Antl -5.082 8.00 PASS
11IN20SISO 2462 Antl -4.588 8.00 PASS
11IN40SISO 2422 Antl -9.513 8.00 PASS
11IN40SISO 2437 Antl -9.313 8.00 PASS
11IN40SISO 2452 Antl -9.311 8.00 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL FF S0G  AC SEMNSE:PULSE ALIGH AUTO 04:07:22 PMDec 11, 2017
ICenter Freq 2.412000000 GHz Avg Type: Log-Pwr TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE| M fehffohihy
IFGain:Low  #Atten: 30 dB oETfP FPPF R
Auto Tune
Ref Offset 7.01 dB Mkr1 2.412 90 GHz
10 dB/div  Ref 20.00 dBm -0.003 dBm
fLog
Center Freq
10D 2412000000 GHz
1
0.00 .
M“"W WM StartFreq
100 2.397000000 GHz
A W
20 Y Y Stop Freq
2.427000000 GHz
30.0 )f] \hﬂ“
a0 M " CF Step
M W V 3.000000 MHz
WW !,N!4 Auto Man
-50.0 1 ““"n{.
500 Freq Offset
0Hz
700
Center 2.41200 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

STATUS

Maximum Peak power spectral density 11B 2437 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:09:47 PMDec 11, 2017
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr wice[[o5a56|  Frequency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 TYPE | V] ekt
IFGain:Low  #Atten: 30 dB peTPFRFRF
Auto Tune
Ref Dffset 7.01 dB Mkr1 2.437 90 GHz
10 dBidiv  Ref 20.00 dBm -0.405 dBm
JLog
Center Freq
100 2.437000000 GHz
1
Q.00 ’
MM W StartFreq
-0 f %nlu\ 2.422000000 GHz
- SN v StopFreq
2.452000000 GHz
-30.0 / \%l
400 | CF Step
f&l/ '\ff 3.000000 MHz
Auto Man
P T I |
500 w Uy
-60.0 Freq Offset
0 Hz
-700
Center 2.43700 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

ISTATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:11:38 PMDec 11, 2017 F
Icenter Freq 2.462000000 GHz | Avg Type: Log-Pur TRECE[1Z345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE| ] ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.462 90 GHz
10dBidiv  Ref 20.00 dBm -0.388 dBm
fLog
Center Freq
oo 2.462000000 GHz
1
Q.00 '
StartFreq
100 f'ww M /W M\ 2.447000000 GHz
=0 T v Stop Freq
2477000000 GHz
-30.0 / '\N"l
00 A . CF Step
hY 3.000000 MHz
MN A Auto Man
400 ) - wﬂ\ﬁm.
00 Freq Offset
0 Hz
-70.0
Center 246200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G 2412 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:14:44 PMDec 11, 2017 F
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur RACE[15345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M ekttt
IFGain:Low  #Atten: 30 dB oeTP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.411 37 GHz
10dBidiv  Ref 20.00 dBm -5.316 dBm
JLog
Center Freq
o8 2.412000000 GHz
0od 1
M StartFreq
100 NRTSA n Pt AAAR A e by 2397000000 GHz
. (leﬂllllquf“r]wuu T LI T W YIUV!J\IIHFN'” 1vw n
=0 Stop Freq
| 2427000000 GHz
-30.0
400 ni/ﬂ CF Step
i 3.000000 MHz
WM M Auto Man
soof Alhat
! b WL’\I‘
o Freq Offset
0 Hz
-700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11G_ 2437 _Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:17:11 PMDec 11, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur TRECE[1Z345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE| ] ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.436 37 GHz
10dBidiv  Ref 20.00 dBm -5.525 dBm
fLog
Center Freq
oo 2.437000000 GHz
0.00 1
StartFreq
100 e s AL | AR AN e 2.422000000 GHz
] (WWV LR T AR N “rv".l\l"wrwwu‘wl
=0 Stop Freq
2.452000000 GHz
-30.0 1
400 }f(f CF Step
M M‘\ 3.000000 MHz
LA Aut M
500 FM o bt - an
UGN
00 Freq Offset
0 Hz
-70.0
Center 243700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G_ 2462 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:19:01 PMDec 11,2017 F
ICenter Freq 2.462000000 GHz | Avg Type: Log-Pur RACE[15345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M ekttt
IFGain:Low  #Atten: 30 dB oeTP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.461 37 GHz
10dBidiv  Ref 20.00 dBm -5.621 dBm
JLog
Center Freq
o8 2.462000000 GHz
Q.00 1
wh StartFreq
400 c ot 1 Lt B a1 Y PLTEIRY 2.447000000 GHz
- {vaw \-{I‘HF]I'UN 1T T LI LN \II’U]‘JQTFVWVWW
=0 Stop Freq
2.477000000 GHz
-30.0 ' h
400 uf“ “\l\t CF Step
' W ‘ULW“ 3.000000 MHz
Aut M
500 pe P O | o
oHH e
7]
o Freq Offset
0Hz
-700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 04:27:39 PMDec 11, 2017

ICenter Freq 2.412000000 GHz | Avg Type: Log-Pwr macET2o45g|  Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TYPE | ik
IFGain:Low  #Atten: 30 dB oET|P FPPFFR
Auto Tune
Ref Offset 7.01 dB Mkr1 2.412 63 GHz
10 dBidiv  Ref 20.00 dBm -4.657 dBm
fLog
Center Freq
10D 2.412000000 GHz
0od ‘1
StartFreq
0D TN A e WIUN][hnﬂthJrhhnAk. Lals s 2397000000 GHz
. |qH Tl]]urv‘u”ul T T ¥ LY r\l'vlﬁllul‘h'” qumw
w9 Stop Freq
[f 2.427000000 GHz
-30.0
400 ’f‘ \ CF Step
3.000000 MHz
500 .."'HM‘" ‘#er!*
00 Freq Offset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N20SISO_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:20:50 PMDec 11, 2017
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr macE[l3456|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 1010 TYPE| M fehffohihy
IFGain:Low  #Atten: 30 dB oET|F FPPF R
Auto Tune
Ref Offset 7.01 dB Mkr1 2.437 63 GHz
10 dBidiv  Ref 20.00 dBm -5.082 dBm
JLog
Center Freq
1o 2.437000000 GHz
0.0 1
NI StartFreq
oD e et babbeks s AARSAR [ A At 2.422000000 GHz
| WW l]wwuuw LARS AR T le.du“l'l,r'q(\.]'\fwmw
e Stop Freq
,f 2452000000 GHz
-30.0
400 I}Jj' \ CF Step
3.000000 MHz
W \W\h ] Men
£00 s LUTIE
10 FreqOffset
0Hz
-700
Center 2.43700 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:31:41 PMDec 11, 2017 F
ICenter Freq 2.462000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| ] ek
IFGainow  #Atten:30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.462 63 GHz
10dBidiv  Ref 20,00 dBm -4.588 dBm
fLog
Center Freq
00 2.462000000 GHz
0od ‘1
StartFreq
400 o arenaiils bty I’I‘kh?-nﬂﬂnﬁl b el bl gl 2.447000000 GHz
. W 'HIWVU'UL-'UI uurr T L N\“HJLIHWW“WW
0 Stop Freq
)f TL 2.477000000 GHz
-30.0
400 J)F UL\ CF Step
3.000000 MHz
’\W M Auto Man
s00H ¥
00 Freq Offset
0 Hz
700
Center 246200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N40SISO_2422_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:34:31 PMDec 11, 2017 F
ICenter Freq 2.422000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
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FCC ID: ZJU-17D11C6

Maximum Peak power spectral density 11N40SISO_2437_Antl
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FCC ID: ZJU-17D11C6

5.Band-edge for RF Conducted Emissions

Test

Test

Carrier

Max. Spurious Level

Limit

Mode Channel AL Power[dBm] [dBm] [dBm] ez
11B 2412 Antl 5.220 -48.750 -14.78 PASS
11B 2462 Antl 4.928 -50.759 -15.07 PASS
11G 2412 Antl -2.715 -48.576 -22.72 PASS
11G 2462 Antl -2.648 -48.918 -22.65 PASS

11IN20SISO| 2412 Antl -2.906 -49.000 -22.91 PASS
1IN20SISO| 2462 Antl -2.687 -48.180 -22.69 PASS
11IN40SISO| 2422 Antl -6.505 -42.800 -26.51 PASS
11IN40SISO| 2452 Antl -6.143 -46.722 -26.14 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
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FCC ID: ZJU-17D11C6

Band-edge for RF Conducted Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Band-edge for RF Conducted Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Band-edge for RF Conducted Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC ALIGN AUTO 04:34:43 PMDec 11, 2017
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

6.RF Conducted Spurious Emissions

Max.

Test Test StartFre | StopFre | RBW | VBW Limit .
Mode |Channel| A™ | MHZz] | [MHZ] | [kHZ] | [kHZz [|PrefldBml ['a%"n‘:'] [aBm] | Verdict
11B 2412 |An1| 30 | 26000 | 100 | 300 | 5142 |-4412 | % .| PASS
118 2437 | Ant1| 30 | 26000 | 100 | 300 | 475 |-44.193 [<-15.25| PASS
11B 2462 | An1| 30 | 26000 | 100 | 300 | 4821 |-44729 | ..o | PASS
11G 2412 |Anti| 30 | 26000 | 100 | 300 | 2771 |-44.891 |, | PASS
11G 2437 |An1| 30 | 26000 | 100 | 300 | 2761 |-44.349 |, | PASS
11G 2462 | Ant1| 30 | 26000 | 100 | 300 | 2751 |-43.882 |,,5. | PASS
11N20SISO| 2412 | Ant1| 30 | 26000 | 100 | 300 | -2.83 |-44.745 |<-22.83| PASS
11N20SISO| 2437 | Antl| 30 | 26000 | 100 | 300 | -2.7 |-44.408 | <22.7 | PASS
1IN20SISO| 2462 |Antl| 30 | 26000 | 100 | 300 | 2765 | -45.437 |5 | PASS
11N40SISO| 2422 | Antl| 30 | 26000 | 100 | 300 | -6.27 |-44.984 |<-26.27| PASS
11N4OSISO| 2437 |Am1| 30 | 26000 | 100 | 300 | 6126 |-44555 |, | PASS
11N40SISO| 2452 | Antl| 30 | 26000 | 100 | 300 | -5.83 |-44.585 |<-25.83| PASS
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FCC ID: ZJU-17D11C6

RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
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FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA
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RF Conducted Spurious Emissions_11B 2462 Antl
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FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:12:00 PMDec 11, 2017
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04:12:11 PMDec 11, 2017
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Agilent Spectrum Analyzer - Swept SA
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FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA
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PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.036 GHz
10 dBidiv  Ref 20.00 dBm -44.349 dBm
Log
Center Freq
0o 13.015000000 GHz
0.oo 1
StartFreq
100 30.000000 MHz
-20.0 -22.76 dBm| Stop Freq
26.000000000 GHz
-30.0
400 7 CF Step
2597000000 GHz
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11G 2462 Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:19:24 PMDec 11, 2017
Icenter Freq 2.462000000 GHz #Bvg Type: RMS macE[12345¢5 | T reduency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 701 dB MKr1 2.462 885 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -2.751 dBm
Log
Center Freq
o 2.462000000 GHz
0.oo ’1
Ao }[ L 2.442000000 GHz
-0 f Ay -22.75 dBm Stop Freq
)’ \\ 2.482000000 GHz
-30.0
-400 A --,':'ﬂ CF Step
WWW i 4.000000 MHz
W Auto Man
-A0.0
o0 Freq Offset
0 Hz
-F0.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

STATUS

ALIGN AUTD

04:19:35PMDec 11, 2017

[center Freq 13.015000000 GHz | #Avg Type: RMS macE[l2345¢6|  reduency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 25.714 GHz
10 dBidiv  Ref 20.00 dBm -43.882 dBm
Log
Center Freq
o8 13.015000000 GHz
0.oo 1
StartFreq
00 30.000000 MHz
-200 22,75 o) Stop Freq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0 1
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N20SISO 2412 Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:28:02 PMDec 11, 2017
ICenter Freq 2.412000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1tig: Free Run Avg|Held: 10/10 TYPE| M Wbt
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.409 120 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.830 dBm
Log
Center Freq
0.0 2.412000000 GHz
0.oo 1
.;r s StartFreq
00 Jl"“ e Wiy "“\L 2.392000000 GHz
200 T 250 Stop Freq
\ 2.432000000 GHz
-30.0
-400 \ CF Step
4,000000 MHz
Auto Man
-A0.0
600 Freq Offset
0 Hz
-F0.0
Center 2.41200 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:28:13PMDec 11, 2017 F
Icenter Freq 13.015000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.208 GHz
10 dBidiv  Ref 20.00 dBm -44.745 dBm
Log
Center Freq
0o 13.015000000 GHz
0.oo 1
StartFreq
100 30.000000 MHz
-20.0 -22.83 dBm| Stop Freq
26.000000000 GHz
-30.0
400 9 CF Step
2597000000 GHz
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N20SISO_2437_Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:30:10 PMDec 11, 2017
Icenter Freq 2.437000000 GHz #Bvg Type: RMS macE[12345¢5 |  redquency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
ot Ofeet 701 dB MKr1 2.436 360 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.700 dBm
Log
Center Freq
0o 2.437000000 GHz
0.oo ’1
StartFreq
100 JF’”“ LA W‘"W‘\L 2.417000000 GHz
-20.0 \I_ 2270 dBm| Stop Freq
\ 2457000000 GHz
-30.0
400 \ CF Step
4000000 MHz
M Auto Man
-A0.0
o0 Freq Offset
0 Hz
-F0.0
Center 243700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

STATUS

ALIGN AUTD

04:30:21 PMDec 11, 2017

[center Freq 13.015000000 GHz | #Avg Type: RMS macE[l2345¢6|  reduency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 25.753 GHz
10 dBidiv  Ref 20.00 dBm -44.408 dBm
Log
Center Freq
o8 13.015000000 GHz
0o 1
StartFreq
00 30.000000 MHz
-200 Z2.70 | Stop Freq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0 m
10 W Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N20SISO 2462 Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:32:04 PMDec 11, 2017
Icenter Freq 2.462000000 GHz #Bvg Type: RMS macE[12345¢5 | T redquency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.461 365 GHz
10 dBidiv  Ref 20.00 dBm -2.765 dBm
Log
Center Freq
o 2.462000000 GHz
0.0o ’1
StartFreq
_ WMNW‘M\" W \WH\“’“"W“W‘WW 2.442000000 GHz
10.0 J \
-0 i 1 -22.77 dBm Stop Freq
r{ '\1 2482000000 GHz
-30.0 n/ \ﬂ'
) ) CF Step
o ﬂ?“w" Tl 4000000 MHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Center 2.46200 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:32:15PMDec 11, 2017 F
Icenter Freq 13.015000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.111 GHz
10 dBidiv  Ref 20.00 dBm -45.437 dBm
Log
Center Freq
0o 13.015000000 GHz
0.oo 1
StartFreq
0o 30.000000 MHz
-20.0 -22.77 dBm| Stop Freq
26.000000000 GHz
-30.0
A0 2 CF Step
’ 2597000000 GHz
Auto Man
-A0.0 1
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N40SISO_ 2422 Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:34:54 PMDec 11, 2017
ICenter Freq 2.422000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1tig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten:; 30 dB perfP PPPPP
Ref Offset 7.01 dB Mkr1 2.424 13 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -6.270 dBm
Log
CenterFreq
100 2.422000000 GHz
0.0o 1
StartFreq
00 },Mmmiﬂm_ﬁ‘»m 2.382000000 GHz
e f \ Stop Freq
] t STE| 5 462000000 GHz
-30.0
-400 \ CF Step
£.000000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.42200 GHz Span 80.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0G  AC SEMSE:PULSE ALIGHN AUTO 04:35:05 PMDec 11, 2017 F
ICenter Freq 13.015000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.08% GHz
10 dBidiv  Ref 20.00 dBm -44.984 dBm
Log
CenterFreq
0o 13.015000000 GHz
0.oo
1 StartFreq
00 30.000000 MHz
e Stop Freq
22798 56000000000 GHz
-30.0
400 2 CF Step
2597000000 GHz
Auto Man
-A0.0
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N40SISO_2437_Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:38:48 PMDec 11, 2017
Icenter Freq 2.437000000 GHz #Bvg Type: RMS mACE[12345¢5 | | reduency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
ot Ofeet 701 dB MKr1 2.439 13 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -6.126 dBm
Log
Center Freq
0o 2.437000000 GHz
0.oo 1
¢ StartFreq
100 W\ 2397000000 GHz
=0 JJ \ Stop Freq
! v 21398 5 477000000 GHz
-30.0
400 . | ,.V( \ CF Step
£.000000 MHz
Auto Man
-A0.0
o0 Freq Offset
0 Hz
-F0.0
Center 243700 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

STATUS

ALIGN AUTD

04:38:58 PMDec 11, 2017

[center Freq 13.015000000 GHz | #Avg Type: RMS macE[l2345¢6|  reduency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.838 GHz
10 dBidiv  Ref 20.00 dBm -44.555 dBm
Log
CenterFreq
0o 13.015000000 GHz
0.oo 1
StartFreq
00 30.000000 MHz
e Stop Freq
2843980 56.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0
10 M ' Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_11N40SISO_ 2452 Antl




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

ALIGN AUTD

04:40:42 PMDec 11, 2017

ICenter Freq 2.452000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1tig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten:; 30 dB perfP PPPPEP
Ref Offset 7.01 dB Mkr1 2.454 13 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -5.830 dBm
Log
Center Freq
100 2.452000000 GHz
0.oo
startFreq
100 2.412000000 GHz
=200
H -25.83 dBm| St°p Freq
] \ 2.492000000 GHz
-30.0
-400 " \ CF Step
8.000000 MHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Center 2.45200 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:40:52 PMDec 11, 2017 F
ICenter Freq 13.015000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Held: 1110 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 25.133 GHz
10 dBidiv  Ref 20.00 dBm -44.585 dBm
Log
Center Freq
o8 13.015000000 GHz
0.oo
1 StartFreq
0.0 30.000000 MHz
=200
-25.83 dBm| Stop Freq
26.000000000 GHz
-30.0
400 2 CF Step
2597000000 GHz
Auto Man
-A0.0
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

7.Restrict-band band-edge measurements

vode | Chamel | ANt | Frea. l[DdOI;Nn?]r el %g)cligg [dBuEV/m] DB [dI;liJT/i/tm] Vel
118 2412 | Antl |2310.0] -43.97 | 2 0 | 5329 | PEAK | 74 |PAss
118 2412 | Antt |2310.0] -5498 | 2 0 | 4228 | Av 54 | PASS
118 2412 | Antl |2390.0| -41.49 | 2 0 | 5577 | PEAK | 74 |PAss
118 2412 | Antt |2390.0] -53.06 | 2 0 | 4419 | Av 54 | PASS
118 2462 | Antl | 24835 -4377 | 2 0 | 5349 | PEAK | 74 |PAsS
118 2462 | Antl |24835| -52.90 | 2 0 | 4436 | Av 54 | PASS
118 2462 | Antl |2500.0| -42.16 | 2 0 | 5510 | PEAK | 74 |PASS
11B 2462 Antl | 2500.0 | -53.72 2 0 43.54 AV 54 PASS
11G 2412 Antl | 2310.0 | -44.93 2 0 52.33 PEAK 74 PASS
11G 2412 | Antt | 23100 -5482 | 2 0 | 4244 | Av 54 | PASS
11G 2412 Antl | 2390.0| -37.73 2 0 59.53 PEAK 74 PASS
11G 2412 | Antt |2390.0] -5061 | 2 0 | 4665 | AV 54 | PASS
11G 2462 | Antl | 24835 -4096 | 2 0 | 5630 | PEAK | 74 |PASS
11G 2462 Antl | 2483.5| -51.65 2 0 45.61 AV 54 PASS
11G 2462 | Antl | 2500.0| -4066 | 2 0 | 5660 | PEAK | 74 |PASS
11G 2462 Antl | 2500.0 | -52.76 2 0 44,50 AV 54 PASS
11N20SISO 2412 Antl | 2310.0 | -44.76 2 0 52.50 PEAK 74 PASS
11N20SISO| 2412 | Antl | 23100| -54.95 | 2 0 | 4231 | Av 54 | PASS
11N20SISO| 2412 | Antl |2390.0] -37.22 | 2 0 | 6004 | PEAK | 74 |PAss
11N20SISO| 2412 | Antl | 2390.0| 5045 | 2 0 | 4681 | AV 54 | PASS
11N20SISO| 2462 | Antl | 24835| -38.75 | 2 0 | 5851 | PEAK | 74 |PAsS
11N20SISO| 2462 | Antl | 24835| -51.38 | 2 0 | 4588 | AV 54 | PASS
11N20SISO| 2462 | Antl | 25000 -42.37 | 2 0 | 5489 | PEAK | 74 |PASS
11N20SISO| 2462 | Antl |2500.0| -52.70 | 2 0 | 4456 | AV 54 | PASS
11N40SISO 2422 Antl | 2310.0| -45.22 2 0 52.04 PEAK 74 PASS
11N40SISO| 2422 | Antl | 23100| -54.99 | 2 0 | 4227 | av 54 | PASS
11N40SISO| 2422 | Antl |2390.0| -3458 | 2 0 | 6268 | PEAK | 74 |PASsS
11N40SISO| 2422 | Antl | 23900 -4632 | 2 0 | 5094 | Av 54 | PASS
11N40SISO| 2452 | Antl | 24835| 3771 | 2 0 | 5955 | PEAK | 74 |PAsS
11N40SISO 2452 Antl | 2483.5| -49.38 2 0 47.88 AV 54 PASS
11N40SISO| 2452 | Antl | 25000 -41.12 | 2 0 | 5614 | PEAK | 74 |PAsS
11N40SISO 2452 Antl | 2500.0 | -52.40 2 0 44.86 AV 54 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements _11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

I RL RF 0% AC SEMNSEPULEE ALIGM AUTO 04:08:13 PMDec 11, 2017
ICenter Freq 2.367500000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —— 1rig: Free Run Avg|Held: 10/10 THPE |1 teheuiehehnt
IFGain:Low #Atten: 30 dB i FPPEF
o Offest7.01 B MKr3 2.390 000 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -41.485 dBm
Log 1
100 Center Freq
0.00 / \ 2.367500000 GHz
-10.0
-20.0 / \
\_ StartFreq
-30.0 =
2 37 2.310000000 GHz
PP | Ty J FTRITI WP FrTW=T Ny .,ML,”
Stop Freq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC SCL FUNCTION FUNCTION WIDTH FUMCTIONVALUE m Man
1 IR 2410 711 GHz 9644 éBém | 0 000000000 |
2.310 000 GHz 43969dBm|{ | ]
2.390 000 GHz 41485dBm| | Freq Offset
4 I R
5 0 Hz
6
7
8
9
10
11 | I I e e A I
<
MSG STATUS

Restrict-band band-edge measurements_11B 2412 Antl_AV

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SENSE:PULSE ALIGH AUTO 04:08:26 PMDec 11, 2017
|Center Freq 2.367500000 GHz Avg Type: Log-Pwr waE[l25450 |  Freduency
PNO: Fast —»— Ttig:Free Run Avg[Held: 110 THPE |V iy
IFGain:iLow  #Atten: 30 dB cerF PPPPP
of Oeet 701 dB MKr3 2.390 000 GHz|| ~ AutoTune
10 dBidiv_Ref 20.00 dBm -53.063 dBm
Log 1
10.0 CenterFreq
000 rJN \’\ 2.367500000 GHz
-10.0
=200 / \
/ \ StartFreq
-30.0
2.310000000 GHz
0.0 3 //"\f \I\
500 2 ~_J
w00 Stop Freq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11500000 MHz
MKR| MODE TRC| SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE A m Man
III--——_
| N | | 2310000GHz| 54976dBm|[ [ | |
| 2390000GHz| 53063dBm[ [ | | Freq Offset
e Y 0 Hz

STATUS




FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements_11B 2462 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 04:12:28 PMDec 11, 2017

[Center Freq 2.475000000 GHz Avg Type: Log-Pwr acelaioes|  Frequency
PNO: Fast —— 1tig:Free Run Avg|Held: 10110 TYPE | it
IFGain:Low #Atten: 30 dB cefF FRRRP
Ref Offset 7.01 dB Mkr3 2.500 000 00 GHz Auto Tune
1LO dBidiv  Ref 20.00 dBm -42 155 dBm
og 3
o CenterFreq
- // = 2.475000000 GHz

-10.0

20 / StartFre
300 ,—-/ \ q

3 2.450000000 GHz

T 2
400 Wﬂh % .\é I TR TR TR PR TR RYPFI W

-50.0
00 Stop Freq
2500000000 GHz
0.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A m Man
III--_—_
|  248350000GHz| 43766dBm| | | |
| 250000000GHz|  42155dBm| | | | Freq Offset
I R 0Hz

MSG STATUS

Restrict-band band-edge measurements_11B 2462 _Antl AV

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 04:12:42 PMDec 11, 2017
|Center Freq 2.475000000 GHz Avg Type: Log-Pur macE[l 2345 |  Freauency
PNO: Fast —— 1rg:Free Run Avg|Hold: 2110 TYPE IV
IFGainiLow  #Atten: 30 dB verPPPPPP
e OMeet701 B MKr3 2.500 000 00 GHz][ ~ AuoTune
10 dBidiv __ Ref 20,00 dBm -53.718 dBm
Log 1
100 Center Freq
00 7 v = 2.475000000 GHz
-10.0 ]
o / \\ StartFreq
-30.0
2.450000000 GHz
-40.0 /\/ \,\ 2 3 I —
00 Stop Freq
2500000000 GHz
-/0.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A m Man
N _——
[ N | |  248350000GHz| 628%8dBm[ | | ]
| 250000000GHz|  &3718eBm[ | [ | Freq Offset
- 0 Hz

= O D W~ 5 h B (SR

Ao

=
7]
w

STATUS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

S0Q AC

ALIGN AUTO

04:15:35 PMDec 11, 2017

[Center Freq 2.367500000 GHz Avg Type: Log-Pur macE[l245g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGain:Low  #Atten: 30 dB oer|F FPFFF
ot oMot 701 d Mkr3 2.390 000 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm -37.725 dBm
og 1
100 CenterFreq
0.m (W “"\\ 2.367500000 GHz
-10.0
e \ StartFre
300 3 .-a“"I L q
5 2.310000000 GHz
-40.0 e 1 [T AT ...n%
-50.0 - -
00 Stop Freq
2.425000000 GHz
0.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A M Man
III--——_
|  2310000GHz| 44926dBm| | | |
| 2390000GHz| 37725dBm| | | ] Freq Offset
I R 0 Hz

STATUS

Restrict-band band-edge measurements_11G 2412 Antl_ AV

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 04:15:48 PMDec 11, 2017
|Center Freq 2.367500000 GHz Avg Type: Log-Pwr macE[l 2345 |  Freauency
PNO: Fast —— 1rg:Free Run Avg|Hold: 1110 TYPE IV
IFGainiLow  #Atten: 30 dB verPPPPPP
e OMeet701 B MKr3 2.390 000 GHZ|| ~ AuteTune
10 gBtaiv_Ref 20.00 dBm -50.607 dBm
0o | CenterFreq
0.00 2.367600000 GHz
100 r/“rﬁ
-200 [ \
[ \ StartFreq
-0 ]| 2310000000 ez
-40.0 > 3 ]
-50.0
o Stop Freq
2425000000 GHz
-/0.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A m Man
i N | | _—_
[N [ 2310000GHz| &54816dBm|[ [ [ ]
| 2390000GHz| 50607dBm|[ [ | | Freq Offset
- ] 0 Hz

= O D W~ 5 h B (SR

Ao

=
7]
©

STATUS




FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements _11G 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 04:19:52 PMDec 11, 2017

[Center Freq 2.475000000 GHz Avg Type: Log-Pwr acelaioes|  Frequency
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Restrict-band band-edge measurements_11G_2462_Antl_AV
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FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements_11N20SISO_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_2412 Antl_ AV
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements 11N20SISO_2462_ Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N20SISO_2462_Antl_ AV
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FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements_11N40SISO_2422 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11N40SISO_2422 Antl_ AV
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FCC Part 15.247 _Test Report FCC ID: ZJU-17D11C6

Restrict-band band-edge measurements _11N40SISO_2452 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 04:41:09 PMDec 11, 2017
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Restrict-band band-edge measurements_11N40SISO_2452 Antl_AV
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

8.Duty Cycle
Test Mode | Test Channel Ant Duty Cycle[%] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS
11N20SISO 2437 Antl 100 PASS
11IN40SISO 2437 Antl 100 PASS




FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Agilent Spectrum Analyzer - Swept SA

Duty Cycle_11B 2437 Antl
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Agilent Spectrum Analyzer - Swept SA
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FCC Part 15.247 Test Report

FCC ID: ZJU-17D11C6

Duty Cycle_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
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Duty Cycle_11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
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